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样品名称 

Name of Sample 

Unisce 耐蚀理化板 

UNISCE CHEMICAL RESISTANT 

LAMINATE 

检验类别 

Category of Test 

普通送样 

Common Sample 

型号规格和/或等级 

Specification/Class 
---- 

商标 

Trade Mark 
---- 

委托单位名称 

Applicant 

江苏佳饰家新材料集团股份有限公司 

JIANGSU JIASHIJIA NEW MATERIAL GROUP CO.,LTD. 

生产单位名称 

Producer 

江苏佳饰家新材料集团股份有限公司 

JIANGSU JIASHIJIA NEW MATERIAL GROUP CO.,LTD. 

委托单编号 

Contract No. 
MC22-230859 

样品编号 

Sample No. 
MC22-230859-01 

委托日期 

Date of Applicant 

2023 年 09 月 22 日 

22/09/2023 

送样日期 

Date in 

2023 年 09 月 22 日 

22/09/2023 

生产日期 

Date of Production 
---- 

代表批数量 

Representative of batch 
---- 

批号或编号 

Batch No./Serial No. 
---- 

样品数量 

Sample Quantity 
500mm×500mm，5 块 Pieces 

样品状态说明 

Sample description 

外观无异常  

Appearance Normal 

综合判定原则 

Judgment Rules 
---- 

检验日期 

Test Date 

2023 年 10 月 19 日～2023 年 10 月 20 日 

19/10/2023~20/10/2023 

检验结论 

Conclusions 

该样品本次检验结果见检验结果汇总页。 

The results of this sample are shown in the summary page of the inspection results.                          

                          检验机构（盖章） 

                          Organization (stamp) 

                                         签发日期：2023 年 10 月 25 日                             

Issuing date:25/10/2023 

单位地址 

Address 

江苏省常州市武进区横林镇卫星村南孟路 26 号 

No.26 Nanmeng Road,Weixing Village,Henglin Town,Wujin District,Changzhou City,Jiangsu Province 

备注 

Remarks 

1、委托信息由委托方提供，本次检测仅对来样负责。 

Information provided by the commission, the tests are only responsible for the sample received. 

2、未经本检验机构同意，不得部分复制本报告。 

Without the permission of the inspection institution, may some copy report. 

3、以上检验结果受检单位如有异议，请在报告收到之日起十五日内提出。 

If the units being inspected has any discrepancy about the above test, please propose after receiving the 

report within 15 days. 

4、检验地点：申富路 568 号。 

Test place: No. 568,Shen Fu Road  

 

批准：                           审核：                         编制： 

Approved by                      Checked by                     Prepared by 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

1 

表面耐污染，级 

Resistance to 

staining ,grade 

无水甲醇 

CH3OH 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

2 
无水乙醇 

C2H5OH 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

3 
重铬酸钾 

K2Cr2O7 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

4 
乙酸乙酯 

C4H8O2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

5 
乙酸丁酯 

CH3COO(CH2)3CH3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

6 

邻苯二甲酸二甲

酯 

C10H10O4 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

7 

邻苯二甲酸二乙

酯 

C12H14O4 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

8 

邻苯二甲酸二丁

酯 

C16H22O4 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

9 
乙酸戊酯 

C7H14O2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

10 

乙二酸二乙酯 

（草酸二乙酯） 

C6H10O4 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

11 

表面耐污染，级 

Resistance to 

staining ,grade 

乙酰丙酮 

C5H8O2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

12 
二甲苯 

C8H10 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

13 
甲苯 

C7H8 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

14 
苯 

C6H6 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

15 
乙二醇 

(CH2OH)2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

16 
三乙醇胺 

C6H15NO3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

17 

N,N-二甲基甲

酰胺 

C3H7NO 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

18 

N，N-二甲基乙

酰胺 

C4H9NO 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

19 
异丙醇 

C3H8O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

20 
1-溴丙烷 

C3H7Br 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

21 

表面耐污染，级 

Resistance to 

staining ,grade 

正丁醇 

(1-丁醇) 

C4H10O 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

22 
2-甲基-1-丙醇 

C4H10O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

23 
水合肼 

N2H4·H2O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

24 
正己烷 

C6H14 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

25 
乙醚 

C4H10O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

26 
二氯甲烷 

CH2Cl2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

27 
石油醚 

Petroleum ether 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

28 
四氯化碳 

CCl4 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

29 
甲醛 

CH2O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

30 
液体石蜡 

mineral oil 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

 
 



 

上海建科检验有限公司 
Shanghai Jianke Technical Assessment of Construction Co.,Ltd. 

国家建筑工程材料质量检验检测中心 
National Center for Quality Inspection & Test of Building Engineering Materials 

检验检测报告 
TEST REPORT 

报告编号：MC226-230739                                       共 12 页 第 5 页 
Report No. MC226-230739                                                    Page 5 of 12 

检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

31 

表面耐污染，级 

Resistance to 

staining ,grade 

环己胺 

C6H13N 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

32 
苯胺 

C6H7N 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

33 
对甲苯酚 

C7H8O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

34 
二丙酮醇 

C6H12O2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

35 
萘 

C10H8 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

36 
四氯化钛 

TiCl4 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

37 
环己酮 

C6H10O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

38 
正丙醇 

CH3CH2CH2OH 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

39 
糠醛 

C5H4O2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

40 
四氯乙烯 

C2Cl4 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

41 

表面耐污染，级 

Resistance to 

staining ,grade 

三氯乙烯 

C2HCl3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

42 
三乙酸甘油酯 

C9H14O6 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

43 
二乙胺 

C4H11N 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

44 
糠醇 

C5H6O2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

45 
甲酚 

C7H8O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

46 
硝基苯 

C6H5NO2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

47 
三氯化钛 

TiCl3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

48 

对二甲氨基苯

甲醛 

C9H11NO 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

49 
苯酚 

C6H6O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

50 
乙硫醇 

C2H6S 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

51 

表面耐污染，级 

Resistance to 

staining ,grade 

1，2-二氯乙烯 

C2H2Cl2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

52 
溴甲烷 

CH3Br 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

53 
邻苯二甲酸酐 

C8H4O3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

54 

邻苯二甲酸二

异壬酯 

C26H42O4 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

55 
乙腈 

CH3CN 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

56 
四氢呋喃 

C4H8O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

57 
苯甲酸苄酯 

C14H12O2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

58 
冰醋酸 

CH3COOH 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

59 
二硫化碳 

CS2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

60 
甲酸 

HCOOH 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

61 

表面耐污染，级 

Resistance to 

staining ,grade 

乳酸 

C3H6O3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

62 
三氯甲烷 

CHCl3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

63 

1，1，1-三氯乙

烷 

C2H3Cl3 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

64 

1，1，2-三氯乙

烷 

C2H3Cl3 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

65 

卡尔费休 

Karl Fischer 

reagent 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

66 
1，2-二氯乙烷 

C2H4Cl2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

67 
四氯乙烷 

C2H2Cl4 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

68 
1-辛醇 

C8H18O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

69 
苯醚 

C12H10O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

70 
苯乙烯 

C8H8 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

71 

表面耐污染，级 

Resistance to 

staining ,grade 

乙醇胺 

C2H7NO 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

72 

甲基异丁基酮 

（4-甲基-2 戊

酮） 

C6H12O 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

73 
2-丁酮 

C4H8O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

74 

1- 甲基-2 吡

咯烷酮 

C5H9NO 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

75 

2,2,-三甲基戊

烷 

（异辛烷） 

C8H18 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

76 
二甲亚砜 

C2H6OS 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

77 
氯化苄 

C7H7Cl 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

78 
乙酸酐 

C4H6O3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

79 
吡啶 

C5H5N 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

80 
丙酮 

C3H6O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

81 

表面耐污染，级 

Resistance to 

staining ,grade 

乙二胺 

C2H8N2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

82 
37%盐酸 

HCl 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

83 
50%硝酸 

HNO3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

84 
磷酸 

H3PO4 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

85 
98%硫酸 

H2SO4 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

86 
高氯酸 

HClO4 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

87 
次亚磷酸 

H3PO2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

88 
次氯酸钠 

NaClO 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

89 
氢溴酸 

HBr 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

90 
氢氟酸 

HF 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

91 

表面耐污染，级 

Resistance to 

staining ,grade 

30%过氧化氢 

H2O2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

92 
氨水 

NH3·H2O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

93 
氯化铁 

FeCl3 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

94 
亚甲蓝溶液 

C16H18N3ClS 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

95 
硫化钠 

Na2S 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

96 
甲酚红乙醇 

C21H18O5S 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

97 
柠檬酸 

C₆H₈O₇ 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

98 
甲基叔丁基醚 

C5H12O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

99 
硫酸铜 

CuSO₄ 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

100 

三氯甲烷 

（氯仿） 

CHCl3 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 
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检验结果汇总 

Test Result Collection 

序
号 

NO. 
检测项目 

Test Items 

标准值 

Standard 

Value 

检测结果 

Test Results 
检测方法 

Test Method 

单项判定 

Conclusion 
盖玻璃盖板 

cover with glass 

cover 

未盖玻璃盖板 

cover without 

glass cover 

101 

表面耐污染，级 

Resistance to 

staining ,grade 

10%高锰酸钾 

KMnO4 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

102 
6%尿素 

CH4N2O 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

103 
氯化镁 

MgCl2 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

104 
碘酒 

iodophor 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

105 

汞溴红 

（红药水） 

C20H10Br2HgNa2O6 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

106 
磷酸三丁酯 

C12H27O4P 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

107 
二正丁胺 

C8H19N 
-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

108 

2-(甲氨基)乙

醇 

C3H9NO 

-- 

5 

（无明显变化） 

（No obvious 

change） 

5 

（无明显变化） 

（No obvious 

change） 

GB/T 

17657-2013 
-- 

说明 

Explanation 

1、本报告内容以中文为准。 

The report is committed to the Chinese version. 

2、表面耐污染的结果表示为等级 5～等级 1，等级 5 最好。  

Results of the resistance to staining is expressed as grade 5 ~ grade 1, grade 5 is best.   

3、根据委托方要求，表面耐污染性能按照 GB/T17657-2013 中 4.40 的要求进行测试，依据步骤 A 

   接触时间 24h。 

According to the client's requirements, resistance to staining be tested in accordance with the 

requirements of 4.40 in GB/T17657-2013, and the contact time shall be 24 hours according to step A. 

JC/BG 6-063-2022 

 （本报告内容结束） 

(End of report) 
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